OUTDOOR FIRE PIT

INSTRUCTION MANUAL

MODEL: FPS-B-BJ

c 25
Keep the instructions for future reference €
0063




WARNING SAFETY RULES

PLEASE READ THE FOLLOWING SAFETY RULES PRIOR
TO OPERATION OF THE HEATER

FOR YOUR SAFETY

If you smell gas:

1. Shut off gas to the appliance.

2. Extinguish any open flame.

3. If odor continues, immediately call your gas supplier or your fire
Department.

FOR YOUR SAFETY

1.Do not store or use gasoline or other flammable vapors

and liquids in the vicinity of this or any other appliance.

2.An LP cylinder not connected for use shall not be stored in the
vicinity of this or any other appliance.

WARNING

1) For use outdoors or in amply ventilated areas.

2) An amply ventilated area must have a minimum of 25 % of the
surface area open.

3) The surface area is the sum of the walls surface.

WARNING: Improper installation, adjustment, alteration, service
or maintenance Can cause injury or property damage. Read the
installation, operating and maintenance instructions thoroughly
before installing or servicing this equipment.




warning

Read the instructions before installation and use.
-This appliance must be installed and the gas cylinder stored in
accordance with the regulations in force;
-Do not obstruct the ventilation holes of the cylinder housing;
-Do not move the appliance when in operation;
-Shut off the valve at the gas cylinder or the regulator before moving
the appliance;
-The tubing or the flexible hose must be changed within the
prescribed intervals;
-Use only the type of gas and the type of cylinder specified by the
manufacturer;
-Do not use the appliance in big wind weather.
It is advisable to fit the dress guard available from the manufacturer.
Failure to fit this dress guard will result in a potential hazard to
clothing when approaching the appliance;
The dress guard is not supplied with the appliance, the installer shall
install the dress guard according to local rules in force and advise
the fitting of the manufacturer’s dress guard. Installer shall also warn
the user of the hazard caused to clothing by open flames if the
dress guard is not fitted. Manufacturer's glass dress guard is in the
diameter 500mm and in the height 300mm. The glass should be
the material of silica glass, which shall craze to smaller pieces in
order not harm to user. Recommendation, for any additional guard
that may be required for the protection of young children, aged or
infirm persons; Keep the appliance at least 1m from the gas cylinder.

A regulator(compliees with EN16129:2013 and the national regulation)
of the correct pressure corresponding to the appliance category.

Use 30mbar regulator for butane/propane under the category 13B/P(30).
Use 30mbar regulator for butane under the category 13+(28-30/37).

Use 37mbar regulator for propane under the category 13+(28-30/37).
Use 50mbar regulator for butane/propane under the category 13B/P(50).
It's recommended to use flexible hose that approved by EN16436:2014.



TABLE OF CONTENTS

Caution .................

Heater Stand and Location ...........ccovvvviiiiiiiiiiiann...

Gas Requirements ..

Leakage Test .........

Operation and Storage ..........cooeviiiiiiiiiiiii e

Cleaning and Care ..

Parts and Specifications ...,

Assembly Parts and Procedures ................cccoeevininnnn.

Problems Check List



CAUTION

PLEASE READ CAREFULLY THE FOLLOWING SAFETY GUIDELINES BEFORE OPERATION.

Do not use the fire pit for indoors, as it may cause personal injury or property damage.

This outdoor fire pit is not intended to be installed on recreational vehicles and/or boats.
Installation and repair should be done by a qualified service person.

Improper installation, adjustment, alteration can cause personal injury or property damage.

Do not attempt to alter the unit in any manner.

Never replace or substitute the regulator with any regulator other than the factory-suggested replacement.
Do not store or use gasoline or other flammable vapors or liquids in the heater unit.

The whole gas system, hose, regulator, pilot or burner should be inspected for leaks or damage before
use, and at least annually by a qualified service person.

All leak tests should be done with a soap solution. Never use an open flame to check for leaks.

Do not use the heater until all connections have been leak tested.

Turn off the gas valve immediately if smell of gas is detected. Turn Cylinder Valve OFF.If leak is at Hose/
Regulator connection: tighten connection and perform another leak test. If bubbles continue appearing
should be returned to hose’s place of purchase. If leak is at Regulator/Cylinder Valve connection: disconnect,
reconnect, and perform another leak check. If you continue to see bubbles after several attempts, cylinder
valve is defective and should be returned to cylinder’s place of purchase.

Do not transport heater while it's operating.

Do not move the heater after it has been turned off until the temperature has cooled down.

Keep the ventilation opening of the cylinder enclosure free and clear of debris.

Do not paint the radiant screen, control panel or top canopy reflector.

Control compartment, burner and circulation air passageways of the heater must be kept clean.

Frequent cleaning may be required as necessary.

The LP tank should be turned off when the heater is not in use.

Check the fire pit immediately if any of the following occurs:

- The fire pit does not reach temperature.

- The burner makes popping noise during use (a slight noise is normal when the burner is extinguished).
- Smell of gas in conjunction with extreme yellow tipping of the burner flames.

The LP regulator/hose assembly must be located out of pathways where people may trip over it or in

area where the hose will not be subject to accidental damage.

Any guard or other protective device removed for servicing the heater must be replaced before operating the fire pit.
Adults and children should stay away from high temperature surface to avoid burns or clothing ignition.
Children should be carefully supervised when they are in the area of the fire pit.

Clothing or other flammable materials should not be hung on the heater or placed on or near the fire pit.

To change the gas cylinder in a amply ventilated area, away from any ignition ~hose

source (candle, cigarettes, other flame producing appliances, ...);

To check that the regulator seal is correctly fitted and able to fulfill its function

showed as photo right;
cylinder

To not obstruct the ventilation holes of the cylinder housing;

To close the gas supply at the valve of the gas cylinder or the regulator after use; Hose/ Regulator connection and
Regulator / Cylinder connection

In the event of gas leakage, the appliance shall not be used or if alight, the gas supply

shall be shut off and the appliance shall be investigated and rectified before it is used again;

To check the hose at least once per month, each time the cylinder is changed, or each time before long time no use.

If it shows signs of cracking, splitting or other deterioration it shall be exchanged for new hose of the same length and of the

equivalent quality;

The use of this appliance in enclosed areas can be dangerous and is PROHIBITED;

Read the instructions before using this appliance. The appliance must be installed in accordance with the instructions and

local regulations.

For connection of hose and regulator,and connection of regulator and hose, please refer to photo showed above.

-1 -



HEATER STAND AND LOCATION

® The heater is primarily for outdoor use only. Always ensure that

CEILING

adequate fresh air ventilation is provided.

100 cm

@ Always maintain proper clearance to combustible materials, i.e. top 100 cm 100 cm —

and sides 100 cm minimum.

WALL

Heater must be placed on level firm ground.

Never operate heater in an explosive atmosphere like in areas where

gasoline or other flammable liquids or vapors are stored.

GAS REQUIREMENTS

® Use propane, butane or their mixtures gas only.
® The pressure regulator and hose assembly to be used must conform to local standard codes.
® The installation must conform to local codes, or in the absence of local codes, with the standard for the
storage and handling of liquid petroleum gases.
® A dented, rusted or damaged tank may be hazardous and should be checked by your tank
supplier. Never use a tank with a damaged valve connection.
The tank must be arranged to provide for vapor withdrawal from the operating cylinder.
Never connect an unregulated tank to the heater.

LEAKAGE TEST

Gas connections on the heater are leak tested at the factory prior to shipment. A complete gas tightness
check must be performed at the installation site due to possible mishandling in shipment or excessive
pressure being applied to the heater.

® Make a soap solution of one part liquid detergent and one part water. The soap solution can be applied
with a spray bottle, brush or rag. Soap bubbles will appear in case of a leak.

The heater must be checked with a full cylinder.

Make sure the safety control valve is in the OFF position.

Turn the gas supply ON.

In case of a leak, turn off the gas supply. Tighten any leaking fittings, then turn the gas supply on and re-
check.

® Never leak test while smoking.



OPERATION AND STORAGE

Warning: User shall pour glass beads fully to cover the whole burner before operation.
TO TURN ON THE FIRE PIT

1. Turn the control knob to the “OFF” position (Figure a).

2. Fully open LP cylinder valve.

Note: For initial start or after any cylinder change, hold Control Knob IN for 10 seconds to purge air from
gas lines before proceeding.

3. Push in gas control knob and turn counterclockwise to “IGNITER” (Figure b) to light the fire pit.
If needed, keep depressing and turning control knob counterclockwise until the heater lights

(You should hear a clicking sound).

4. After fire pit lights, release control knob. Push in and turn the control knob to the “HIGH”, then
release control knob. If you want a lower temperature, push in the control knob and turn
clockwise to the “LOW” (Figure c).

Note: If burner fails to remain lit, all valves should be closed and a waiting period of at least 5

minutes should pass before attempting to light.

TO TURN OFF THE FIRE PIT

1. To extinguish burner depress control knob and continue to turn it clockwise to OFF.
2. Turn cylinder valve clockwise to OFF and disconnect regulator when fire pit is not in use.

OFF OFF
< ™, SR
> — %, > //*\\
( \
{ |
\\ //

U/ \@. \\ Y,

Figure a Figure b Figure c

>

o
H/GH uim OF
Low /Q/l,
N s
\ «
.
O
HiGyy yam O

Low o

Storage

1. Always close the gas valve of the gas cylinder after use or in case of a disturbance.

2. Remove the pressure controller and the hose.

3. Check the tightness of the gas valve and for damage. If you suspect a damage, have it changed by your
gas dealer.

4. Never store liquid gas cylinder in a sub-terrain, or at places without adequate air ventilation.



CLEANING AND CARE

* Wipe off powder coated surfaces with soft, moist rag. Do not clean heater with cleaners that
are combustible or corrosive.

* Remove debris from the burner to keep it clean and safe for use.
* Cover the burner unit with the optional protective cover when the heater is not in use.

PARTS AND SPECIFICATIONS

420
Top lid |
il o ol
Glass panel
jo °f
00
LO)
Front door. E
|
| =
0O
Base
Wheels @ - = m




A. Construction and characteristics

B. Specifications

® Consumption:

Transportable terrace/fire pit with tank housing

Use propane,butane or their mixtures gas only.
Max. wattage: 13000 watts

Casing in steel with powder-coating or stainless steel

Gas hose connections with metal clamp (screw caps for Germany)

APPLIANCE CATEGORY:|  I3+(28-30/37) I3B/P(30) I3B/P(50) I3B/P(37)
TYPES OF GAS: Butane Propane | o tnen mires o thel rburee ot thelr mirtores
GAS PRESSURE: 28-30mbar 37 mbar 30 mbar 50mbar 37mbar
OUTLET PRESSURE 30mbar 37 mbar 30 mbar 50mbar 37mbar

OF REGULATOR:

® Using the proper regulator according to outlet pressure of regulator as showed in the table above.
C. Table of injector
APPLIANCE CATEGORY:|  I3+(28-30/37) I38/P(30) I3B/P(50) I3B/p(37)
TYPES OF GAS: Butane Propane | Saenee | obevmees | wecme
GAS PRESSURE: 28-30mbar 37 mbar 30 mbar 50mbar 37mbar
TOTAL HEAT
13kW (G30:946g/h; G31:929g/h)
INPUT (Hs): (Qn)
INJECTOR SIZE: 1.90 mm for main burner 1.70 mm for main burner |1.8 mm for main burner
The marking, for example, 1.90 on the injector, indicates that the size of injector is 1.90mm
® The hose and regulator assembly must conform to local standard codes.
® Regulator outlet pressure should meet the corresponding appliance category in B. Specification.
°

The appliance requires approved hose in 0.6m length.




ASSEMBLY PARTS

Tools needed:

®  Philips screwdriver w/ medium blade
® Spray bottle of soap solution for leakage test

Parts List:

PART DESCRIPTION QUANTITY
Top lid 1

Top lid Support

Glass panel

Burner

Valve pole

Control knob

Lava rocks

Back panel

Right side panel

Gas cylinder Fixed bracket

Gas cylinder bracket A

Gas cylinder bracket B

Gas cylinder housing Upper cover

Control panel

Left side panel

Front door

Base

Wheels

< |wmooIZIZ|r|XN||—ZIOMMOO|m| >
(SR S e e Rl el el Bl Rl Bl Rl el el el el B B

Ceramic woods



kimi
图章

kimi
线条

kimi
线条

kimi
线条


ASSEMBLY PARTS

HARDWARE CONTENTS (shown actual size)

@ ©
5 <=

M5 X 8 4.2X9.5 M4 X 8 M6 nut M6 X 16 Mé ®6 Washer
Screw screw Screw Qty. 1 screw Cap Nut Qty. 32
Qty. 4 Qty. 4 Qty. 2 Qty. 16 Qty.16

0 0O KK (L)
- e 9 —% o

8?;[? pin z’:rlg\rl)vfjriver Wrench Wrench
' Qty. 1 Qty. 1 Qty. 1



ASSEMBLY INSTRUCTIONS

1. Install the four wheels on the base

2-1. Install the gas cylinder brackets A and B to the
base with four M6X12 hexagon screws.

2-2. Use one M6X12 hexagon screw and one M6
hexagon flange nuts between the two gas cylinder
brackets, and then tighten the screws.

Hardware Used

@ M6 X 12 Bolt )))))))))) x5

@ M6 nut , x 1

3. Install the left side plate and the right side plate to
the chassis with four M6X12 hexagon screws .

Note that the side plate without door suction is the left
side plate, which is installed to the side with front door
hole, and the right side plate with door suction is
installed to the other side).

Hardware Used

@ M6 X 12 Bolt )))))))))) x 4

f—
Front door
pivot socket

dl

n\)ﬂ 7
Door
Istopper




4. Install the gas cylinder bracket on the inner side of the
back plate with two M4 X8 screws.

Hardware Used

@ M4 X 8 Screw @m X 2

5. Install the back plate on the left and right side plates
with four M6X12 hexagon screws (note that the gas
cylinder bracket should be located on the lower side.

Hardware Used

@ M6 X12 bolt )))))))))) x 4

6-1. Insert the rotating shaft in the lower left corner of the
front door into the rotating shaft hole of the chassis.

6-2. Straighten the front door, then place the upper plate
of the box on the left and right side plates of the box, and
insert the rotating shaft at the upper left of the front door
into the rotating shaft hole at the lower left of the upper
plate of the box.

6-3. Adjust the position of the upper plate of the box body
and the left and right side plates, so that the mounting
screw holes at the bottom of the upper plate of the box
body are aligned with the mounting holes of the left and
right side plates, and tighten the upper plate of the box
body from the inside with four M6X12 hexagon screws.

Hardware Used

@ V6 x12 boit ,))))))))) x 4




7. Install the round hole of the control panel to the right in
the middle of the top of the left and right side plates, fix it
with four M6X12 hexagon screws, close the front door,
adjust the gap between the front door and the upper plate
of the box, then open the front door and tighten the screws.
Adjust the installation so that the front door can have a
uniform gap with the upper plate and chassis of the box.

If the control panel cannot be smoothly placed between the
left and right side plates, loosen the screws A and B in the
previous step, and then tighten the screws A and B after
this step is assembled.

Hardware Used

@ ™6 x 12 bolt )))))))))) x 4

8. Put the valve rod of the burner head forward into the
upper part of the box body, and screw the burner head on
the upper plate of the box body with four M5X8 screws.

Hardware Used

M5 X 8 Screw x4

9. Insert the valve extension rod into the valve stem
through the round hole of the control panel, then insert
the knob into the extension rod and press it inward. Then
insert a cotter pin into the anti-dropping hole of the
extension rod communicated with the valve stem from the
inside and bend the cotter pin.

Hardware Used

0 Cotter pin % X 1

-10 -

i

He




10. Pour the lava stones . m

Note that the | _~
upper part of Y@f
this part should i
be exposed and
not buried.

11. As shown in the figure
1. firstly, insert the convex surface of the T-shaped silicone hot

plate into the M6X16 hexagon socket head screw, and push the PN NS
gasket to the end of the screw. =
2. Then, put the screws inserted into the silica gel gasket in NP

step 1 into the holes at the four corners of the glass in the same
direction in turn.

3. Put the convex surface of the silicone gasket into the screw

from the back towards the glass, and press the screw to make it X1, =5 q
in close contact with the silicone gasket on the back. 4

Hardware Used @F\Q ﬁ%@
] b -4 E

@ V6 x 16 screw e))mmmmn x 16

@ ®6 Washer @ X 32

12-1. Insert the pre-placed screw in step 11 and two m
screws at one end of toughened glass of silica gel

gasket into the holes of brackets at both ends of the
upper part of the box, screw M6 cap nuts from the
inside, and adjust the position of toughened glass to
the center.

12-2. Assemble the remaining pieces of tempered glass
to the box in turn according to the steps.

12-3. Adjust the gap at the bottom of each glass to be
even, then screw the screws until the silica gel gaskets
on both sides of the glass completely fit the glass, and
then continue to tighten the nuts for half a turn.

Hardware Used

@ M6 Cap Nut @ x 8

-11 -



13-1. Insert the two mounting holes in the lower part of Kk} JE @
the top cover bracket into the screws in the upper ,
corner of the tempered glass cover, and then tighten

the screws by the method of step 11.
13-2. Install the remaining 3 roof brackets in turn.

Hardware Used

@ w6 cap Nut @ x 8

14. Place the top cover on the four top cover brackets,
and adjust the screw holes on the left side of the four
corners of the top cover to align with the mounting holes
of the top cover brackets. Fix the top cover and the
bracket with 4 pcs 4.8x9.5 tapping screws.

Hardware Used

@ 4.2X9.5 screw @m X 4
Q Philips screwdriver Eﬂ X1 O/oml\
-
S mxx/

15. Connect hose and regulator to cylinder. m
The propane gas and cylinder are sold separately. @

I p e .ﬂu%!"'"

-12 -



16. Propane Only-Proper Hose Connection.
WARNING! Ensure the hose does not contact m @
any high temperature surfaces, or it may melt El:[
and leak causing a fire.
After the cylinder is placed inside the heater, secure

the cylinder with block belt tightly.

|
I p
||||| -
| EWL

17. Leak Check.

WARNING! A leak test must be performed annually and each time a cylinder is hooked up or if a part
of the gas system is replaced.

WARNING! Never use an open flame to check for gas leaks. Be certain no sparks or open flames are
in the area while you check for leaks. Sparks or open flames will result in a fire or explosion, damage to
property, serious bodily injury, or death.

Leak testing: This must be done before initial use, annually,and whenever any gas Components are replaced
or serviced. Do not smoke while performing this test, and remove all sources of ignition. See Leak Testing
Diagram for areas to check. Turn all burner controls to the off position. Turn gas supply valve on.

Brush a half-and-half solution of liquid soap and water onto all joints and connections
of the regulator, hose, manifolds and valves.

Bubbles will indicate a gas leak. Either tighten the loose joint or have the part replaced with one recommended
by the Customer Care department and have the patio heater inspected by a certified gas installer.

If the leak cannot be stopped, immediately shut off the gas supply, disconnect it,and have the patio heater inspected
by a certified gas installer or dealer. Do not use the patio heater until the leak has been corrected.

Hose / Regulator
connection

Regulator / Cylinder
connection

-13-



PROBLEM

Burner will not light

PROBLEMS CHECK LIST

PROBABLE CAUSE

Pressure is low
Opening blocked
Control not ON
Thermocouple bad

Pilot light assembly bent

Not in correct location

-14 -

SOLUTION

Tank near empty. Refill LPG tank.
Remove and clean

Turn valve to ON

Replace thermocouple

Place pilot properly

Position properly and retry



VENKOVNI OHRIVAC

NAVOD K POUZITI

MODEL: FPS-B-BJ

‘:: 25
Uschovejte navod pro budouci pouZiti. €
0063




BEZPECNOSTNI PRAVIDLA

PRED PROVOZEM KRBU S| PRECTETE NiZE UVEDENA
BEZPECNOSTNI PRAVIDLA.

PRO VASI BEZPECNOST
Pokud ucitite plyn:
1. Uzavrete pfivod plynu do spotrfebice.
2. Uhaste otevieny plamen.
3. Pokud zapach pretrvava, okamzité zavolejte dodavatele plynu
nebo hasice.

PRO VASI BEZPECNOST

1. Neskladujte ani nepouZzivejte benzin nebo jiné hoflave vypary.
a kapalin v blizkosti tohoto nebo jiného spotrebice.

2.V blizkosti tohoto ani jiného spotfebice se nesmi skladovat LP
lahev nepfipojena k pouZiti.

VAROVANI

1) Pro pouziti venku nebo v dostatecné vétranych prostorach.

2) V dostatecné vétraném prostoru musi byt minimalné 25 %
plochy oteviené.

3) Plocha je souctem ploch stén.

VAROVANI : Nespravna instalace, sefizeni, zména, servis nebo
udrzba muaze zpusobit zranéni nebo poskozeni majetku. Pied instalaci
nebo udrzbou tohoto zafizeni si dukladné prectéte navod k instalaci,
obsluze a udrzbé.




varovani

Pred instalaci a pouzitim si prectéte navod k pouZziti.
-Tento spotrebi¢ musi byt instalovan a plynova lahev skladovana v
souladu s platnymi predpisy;
- Nezakryvejte vétraci otvory krytu lahve;
- Nepohybujte spotfebi¢em, pokud je v provozu;
- Pfed pfemisténim spotrebiCe uzavrete ventil na plynové lahvi nebo
regulator;
- Hadice nebo ohebna hadice se musi ménit v pfedepsanych
intervalech;
- Pouzivejte pouze typ plynu a typ lahve urCeny vyrobcem;
- Nepouzivejte spotfebi€ za velkého vétru.
Doporuduje se nasadit chrani¢ Satd, ktery je k dispozici u vyrobce.
Pokud tento chrani€¢ nenasadite, hrozi pfi pfiblizeni ke spotfebici
potencialni nebezpeci poskozeni odévu;
Chranic€ odévu neni dodavan se spotrebi¢em, instalatér musi
nainstalovat chrani¢ odévu podle mistnich platnych predpisu a
doporucit montaz chrani€e odévu od vyrobce. Montazni firma musi
rovnéz upozornit uzivatele na nebezpedi, které miaze vzniknout na
odévu v dusledku otevieného ohné, pokud neni chrani¢ odévu
namontovan. Sklenény ochranny kryt vyrobce ma primér 500 mm a
vySku 300 mm. Sklo by mélo byt z kfemenného skla, které se musi
rozpadat na menSi kousky, aby nedoslo k poskozeni uzivatele.
Doporuceni pro pfipadny dal§i ochranny kryt, ktery muze byt nutny
pro ochranu malych déti, starych nebo nemohoucich osob; Udrzujte
spotrebi€ ve vzdalenosti nejméné 1 m od plynové lahve.

Regulator (v souladu s normou EN16129:2013 a narodnimi predpisy) se
spravnym tlakem odpovidajicim kategorii spotrebice.

Pro butan/propan kategorie 13B/P(30) pouzijte regulator tlaku 30 bar.
Pro butan kategorie 13+(28-30/37) pouzijte regulator tlaku 30mbar. Pro
propan v kategorii 13+(28-30/37) pouzijte regulator 37mbar. Pro butan/
propan v kategorii I3B/P(50) pouzijte regulator 50mbar. Doporucujeme
pouzivat flexibilni hadice schvalené podle normy EN16436:2014.



OBSAH

UPOZOMENT ... e,

Stojan a umisténi ohfivace

Potfeby plynu .................

Zkouska tésnosti ............

Provoz a skladovani ........

Cisténi a péce ................

Dily a specifikace ............
Montazni dily a postupy ...

Kontrolni seznam problému ...,

o b~ A WO DN NN -~

—_
N



UPOZORNENI

PRED POUZITIM SI POZORNE PRECTETE NASLEDUJICi BEZPECNOSTNi POKYNY.

Ohnisté nepouzivejte v interiéru, protoze by mohlo dojit ke zranéni osob nebo poskozeni majetku.

Toto venkovni ohnisté neni ur€eno k instalaci na obytna vozidla nebo lodé.
Instalaci a opravy by mél provadét kvalifikovany servisni pracovnik.
Nespravna instalace, sefizeni nebo zména muze zplsobit zranéni osob nebo poSkozeni majetku.
Nepokousejte se pfistroj jakkoli upravovat.
Nikdy nevyméniujte nebo nenahrazujte regulator jinym regulatorem, nez ktery byl navrzen vyrobcem.
V topné jednotce neskladujte ani nepouZzivejte benzin nebo jiné hoflavé vypary ¢i kapaliny.
Cely plynovy systém, hadice, regulator, pilot nebo hofak by mél pfed pouzitim a nejméné jednou ro€né zkontrolovat
kvalifikovany servisni pracovnik, zda nedochazi k unikim nebo poskozeni.
V8echny zkousky tésnosti by se mély provadét s mydlovym roztokem. Ke kontrole t&snosti nikdy nepouzivejte otevieny
plamen.
Ohrivag nepouzivejte, dokud neprovedete zkousku tésnosti vSech spoju.
PFi zjiSténi zapachu plynu okamzité zavrete plynovy ventil. Pokud je netésnost na pfipojce hadice/regulatoru: utahnéte
pripojku a provedte dalsi zkouSku té&snosti. Pokud se bubliny objevuji i nadale, je tfeba hadici vratit na misto nakupu. Pokud je
netésnost na pfipojce regulatoru/ventilu lahve: odpojte, znovu pfipojte a provedte dalsi kontrolu tésnosti. Pokud se po
nékolika pokusech nadale objevuji bubliny, je ventil lahve vadny a mél by byt vracen na misto nakupu lahve.
Neprepravujte ohfivag, pokud je v provozu.
Po vypnuti ohfivage s nim nehybejte, dokud teplota nevychladne.
Udrzujte vétraci otvor krytu tlakové lahve volny a bez necistot.
Nenatirejte zafi€, ovladaci panel ani horni reflektor stfisky.
Ovladaci prostor, hofak a prichody cirkulaéniho vzduchu ohfivace musi byt udrzovany v Cistoté. V pfipadé potreby mlize byt
nutné Casté Cisténi.
Nadrz na LP by méla byt vypnutd, pokud se ohfiva¢ nepouziva.
Pokud se vyskytne néktera z nasledujicich situaci, okamzité ohfivac zkontrolujte:
- Ohnisté nedosahuje teploty.
- Horak béhem pouzivani vydava praskani (mirny hluk je normalni, kdyz hofak zhasne).
- Zapach plynu ve spojeni s extrémné Zlutym naklonem plamen( hofaku.
e Sestava regulatoru/hadice LP musi byt umisténa mimo cesty, kde by o ni mohly osoby zakopnout, nebo v prostoru, kde
hadice nebude vystavena nahodnému poskozeni.
e Pfed uvedenim ohnisté do provozu je nutné vymeénit jakykoli ochranny kryt nebo jiné ochranné zafizeni odstranéné pfi
udrzbé ohnisté.
e Dospéli a déti by se méli drzet dal od povrchu s vysokou teplotou, aby nedoslo k popaleni nebo vzniceni odévu.
o Déti by mély byt v prostoru ohnisté pod peclivym dohledem.
e Odévy nebo jiné hoflavé materialy by nemély byt zavéSeny na topeni ani poloZzeny na ohnisti nebo v jeho blizkosti.

¢ Plynovou lahev vymériujte v dostate€né vétraném prostoru, mimo dosah jakéhokoli zdroje vZniceni (svicka, cigangty, jiné
tésnéni—

plamenné spotfebice, ...);
Zkontrolovat, zda je tésnéni regulatoru spravné nasazeno a zda plni svou funkci.

zobrazeno na fotografii vpravo;
vélec

o Abyste nezakryvali vétraci otvory skfiné valce;

yitr X = : 4 - . Pripojeni hadice/regulatoru a
po pouziti uzavrete pfivod plynu na ventilu plynové lahve nebo regulatoru; ofipojent regulétoruivalce

e V pfipadé uniku plynu nesmi byt spotfebi¢ pouzivan, nebo pokud je zapalen, musi byt pfivod plynu uzavien a pred dalSim
pouzitim spotfebiCe musi byt provedena kontrola a naprava;

o Hadici kontrolujte alespori jednou za mésic, pfi kazdé vyméné lahve nebo vzdy pfed delSim nepouzivanim.

e Pokud vykazuje znamky praskani, Stépeni nebo jiného poSkozeni, musi byt vyménéna za novou hadici stejné délky a stejné
kvality;

e Pouzivani tohoto spotiebiée v uzavienych prostorach mize byt nebezpeéné a je ZAKAZANO;

¢ Pred pouzitim tohoto spotfebice si pfectéte navod k pouziti. Spotfebi€ musi byt instalovan v souladu s navodem a mistnimi
predpisy.

¢ Pripojeni hadice a regulatoru a pfipojeni regulatoru a hadice naleznete na vysSe uvedené fotografii.

-1 -



STOJAN A UMISTENIi OHRIVACE

Ohfivag je primarné ur&en pouze pro venkovni pouziti. VZdy zajistéte
dostatecné vétrani Cerstvym vzduchem.

Vzdy dodrzujte nalezity odstup od hoflavych materiald, tj. minimalné
100 cm nahofe a 100 cm po stranach.

Ohfiva¢ musi byt umistén na rovném pevném podkladu.

Ohfivag nikdy neprovozujte ve vybusném prostfedi, jako napfiklad v

prostorach, kde se skladuje benzin nebo jiné hoflavé kapaliny &i pary.

POTREBY PLYNU

e PouzZivejte pouze propan, butan nebo jejich smési.

e Pouzity regulator tlaku a hadice musi odpovidat mistnim normam.

STENA

STROP

100 cm

100 cm c—

¢ Instalace musi odpovidat mistnim pfedpisim, nebo pokud mistni pfedpisy neexistuji, normé pro

skladovani a manipulaci se zkapalnénymi ropnymi plyny.

e Promacknuta, zrezivéla nebo poskozena nadrz muze byt nebezpecna a méla by byt

zkontrolovana vasim cisternovym dodavatelem.

¢ Nikdy nepouzivejte nadrz s poSkozenym pfipojenim ventilu.

o Nadrz musi byt uspofadana tak, aby byl zajistén odvod par z provozni lahve.

o K ohfivaci nikdy nepfipojujte neregulovanou nadrz.

ZKOUSKA TESNOSTI

Plynové pfipojky na ohfivaci jsou pfed odeslanim testovany na té€snost ve vyrobnim zavodé. Kompletni

kontrola tésnosti plynu musi byt provedena na misté instalace z divodu mozného nespravného

zachdazeni pfi prepravé nebo nadmérného tlaku pusobiciho na ohfivac.

Pfipravte mydlovy roztok z jednoho dilu tekutého myciho prostfedku a jednoho dilu vody. Mydlovy

roztok muzete nanaset pomoci rozprasovace, $tétce nebo hadru. V pfipadé uniku se objevi

mydlové bubliny.
Ohfivac je tfeba zkontrolovat s plnou lahvi.
Ujistéte se, Ze je bezpecnostni regulacni ventil ve vypnuté poloze.

Zapnéte pfivod plynu.

V pfipadé uniku vypnéte pfivod plynu. Utahnéte vSechny netésné armatury, poté zapnéte pfivod

plynu a znovu zkontrolujte.

Nikdy neprovadéjte zkouSku t&snosti pfi koufeni.



PROVOZ A SKLADOVANI

Varovani: UzZivatel musi pfed zahdjenim provozu nasypat sklenéné kuliCky tak, aby zcela zakryly cely horak.

ZAPNUTi OHRIVACE

1. Otocte ovladaci knoflik do polohy ,OFF* (obrazek a).

2. PIné otevrete ventil lahve LP.

Poznamka: Pfi prvnim spusténi nebo po jakékoli vyméné lahve podrzte ovladaci knoflik IN po dobu 10
sekund, aby se z plynového potrubi vypustil vzduch, a teprve poté pokracujte.

3. Zatlacte na ovladaci knoflik plynu a otocte proti sméru hodinovych ruci¢ek do polohy ,IGNITER" (Obrazek
b), abyste zapalili ohnisté.

V pfipadé potifeby pokracuijte ve stlaCovani a otaceni ovladaciho knofliku proti sméru hodinovych rucicek,
dokud se ohfiva¢ nerozsviti (méli byste slySet cvaknuti).

4. Po zapaleni ohnisté uvolnéte ovladaci knoflik. Zatlacte a otoc¢te ovladacim knoflikem do polohy ,HIGH®,
poté ovladaci knoflik uvolnéte. Pokud chcete dosahnout nizsi teploty, zatlacte na ovladaci knoflik a oto&te jim.
ve sméru hodinovych ruci¢ek do polohy ,LOW* (Obrazek c).

Poznamka: Pokud hofak nezlstane zapaleny, je tfeba zavfit vSechny ventily a po¢kat alesporn 5 minut, nez se
hofak zapali.

VYPNUTi OHRIVACE

1. Pro zhasnuti hofaku stisknéte ovladaci knoflik a pokracujte v jeho otaceni ve sméru hodinovych ruci¢ek
az do polohy OFF.

2. Pokud ohnisté nepouzivate, otocte ventil lahve ve sméru hodinovych ruci¢ek do polohy OFF a odpojte

regulator.
F F F

e OF - @ OFF = « OFF =

e\ »()(/ %\ /0(/ é\ &O
o 7 5 g % & %
. / \ 2 g / . A / A
[ \ 5 [ \ 5 [ \ s
| B G B IO
L / g __/ g \\_ Y/ g
T T T

L . . .

(
\

Storage

Uskladnéni . . ,
1. ?‘hﬁ%v %&ﬁ%ﬁ‘? RIS LaEhIE S8 AR L AMTAIBR Q50 TRREI IS asaange:
2. ReOuptedihte pegrsateremiucdéraaing.the hose.
3. THEKRMIHERIRRNOSE R QyENaVETY A RRRYLIPBELIMalE 4 BaARFIEN LR AR Fbule]

vymenit u"prodejce plynd.
HanRB/®leskladujte tlakovou lahev s kapalnym plynem v podioZi nebo na mistech bez dostate&ného vétrani.
4. Never store liquid gas cylinder in a sub-terrain, or at places without adequate air ventilation.



CISTENI A PECE
* Praskoveé lakované povrchy otfete mékkym vihkym hadrem. Ohfiva¢ necistéte hoflavymi
nebo ziravymi Cisticimi prostredky.

* QOdstrarite z hofaku necistoty, aby byl Cisty a bezpecny pro pouziti.
* Pokud ohfiva€ nepouzivate, zakryjte jednotku hofaku volitelnym ochrannym krytem.

CASTI A SPECIFIKACE

420
Horni keyt |
il o ol
Sklenény panel
fle of
00
LO)
Predni dvefe -
)
0O
Zakladna
Kolecka @ - = m




A. Konstrukce a vlastnosti
® Prenosné ohnisté s krytem nadrze
® PIlast z oceli s praskovym nastifikem nebo z nerezové oceli

® Pripojky plynové hadice s kovovou svorkou (Sroubovaci uzavéry pro Némecko)

B. Specifikace
® PouzZivejte pouze propan, butan nebo jejich smési.
® Maximalni pfikon: 13000 wattd

® Spotieba:
KATEGORIE SPOTREBICU: | I3+(28-30/37) I3B/P@30) I3B/P(50) I3B/P@37)
TYPY PLYNU: Butan e e R e
TLAK PLYNU: 28-30mbar 37 mbar 30 mbar 50mbar 37mbar
XE%LUL'IZ\T_'O%SK 30mbar 37 mbar 30 mbar 50mbar 37mbar

® Pouzijte spravny regulator podle vystupniho tlaku regulatoru, jak je uvedeno v tabulce vyS3e.

C. Tabulka vstiikovacu

KATEGORIE SPOTREBICE: |  I3+(28-30/37) I3B/P(30) L3B/P(50) I3B/P(37)
TYPY PLYNU: Butan Propan e jsjon mix nobo jejon mix e jsjon mix
TLAK PLYNU: 28-30mbar 37 mbar 30 mbar 50mbar 37mbar
CELKOVE VYHRATI

13kW (G30:946g/h; G31:929g/h)
VSTUP (Hs): (Qn)

VELIKOST VSTRIKOVACE: | 1.90 mm pro hlavni horak 1.70 mm pro hlavni hofal{1.8 mm pro hlavni hofak

Oznaceni, napfiklad 1,90 na vstfikovaci, znamena, Ze velikost vstfikovace je 1,90 mm.

® Sestava hadice a regulatoru musi odpovidat mistnim normam.
® Vystupni tlak regulatoru by mél odpovidat pfisludné kategorii spotfebice v ¢asti B. Specifikace.
® Spotfebi¢ vyzaduje schvalenou hadici v délce 0,6 m.




Potfebné nastroje:

®  Sroubovak se stfedni depeli

MONTAZNI DiLY

® RozpraSovac¢ s mydlovym roztokem pro zkousku tésnosti

Seznam c¢asti:

CAST POPIS
Vrchni kryt

MNOZSTVI
1

Podpora horniho vika

Sklenény panel

Horak

Ventilova tycC

Ovladaci knoflik

Lavove kameny

Zadni panel

Pravy bocni panel

Plynova lahev - Pevny drzak

Drzak plynové lahve A

Drzak plynové lahve B

Kryt plynové lahve - Horni kryt

Ovladaci panel

Levy bocni panel

Predni dvere

Zakladna

n|olOlOIZIZE|IMRN|~|—|T|MMO|O|w| >

Kola

BDlalaAalalalalalalalmalalalAalalaldh D



kimi
线条

kimi
线条

kimi
线条


MONTAZNI DiLY

OBSAH TVRDEHO ZARIZENI (zobrazena skuteéna velikost)

@ ©
5 <=

4.2X9.5 M4 X 8 M6 matice M6 X 16 _ @6 podlozka
Sroub Sroub 1ks roub matice 32 ks
4 ks 2Kks 16 ks 16 ks

KK (L)
- e 9 —% o

zavésny kolik oubovak Kli& Klic
1 ks Sroubova 1 ks 1kKs
1ks



NAVOD K MONTAZI

1. Nainstalujte Ctyfi kola na zakladnu.

2- 1. Pfipevnéte drzaky plynovych lahvi A a B k
zakladné pomoci Ctyf Sestihrannych Sroubd M6X12.
2-2. Mezi oba drzaky plynovych lahvi pouzijte jeden
Sestihranny Sroub M6X12 a jednu Sestihrannou
pfirubovou matici M6 a poté Srouby utahnéte.

Pouzité soucastky:

@ M6 X 12 $roub )))))))))) x5

@ M6 matice , x 1

3. Pripevnéte levou boéni desku a pravou bocni desku k
podvozku pomoci Ctyf Sestihrannych Sroubd M6X12 .
Vsimnéte si, ze bo¢ni deska bez odsavani dvefi je leva
bocni deska, ktera se instaluje na stranu s otvorem pro
predni dvefe, a prava bocni deska s odsavanim dvefi se
instaluje na druhou stranu).

Pouzité soucastky:

@6 x 12 sroub )))))))))) x 4

, L—
zasuvka
oto€ného Cepu
prednich dvefi

I\
<N\




4. Nainstalujte drzak plynové lahve na vnitfni stranu
zadni desky pomoci dvou Sroubt M4 X8.

Pouzité soucastky

@M4X8éroub @m X 2

5. Nainstalujte zadni desku na levou a pravou bocni H
desku pomoci Ctyr Sestihrannych Sroubtd M6X12
(v8imnéte si, ze drzak plynové lahve by mél byt
umistén na spodni strané.

Pouzité soucastky

®M6x12 $roub )))))))))) x 4

6-1. Zasunte otocnou hridel v levém dolnim rohu

prednich dvefi do otvoru pro oto¢nou hfidel v podvozku. n

6-2. Vyrovnejte predni dvifka, poté polozte horni desku

skfiné na levou a pravou bocCni desku skfiné a zasurite

oto¢nou hfidel v levém hornim rohu prednich dvifek do Q
otvoru pro oto¢nou hfidel v levém dolnim rohu horni

desky skfiné.

6-3. Upravte polohu horni desky télesa skfiné a levé a
pravé bocni desky tak, aby otvory pro montazni Srouby ve
spodni ¢asti horni desky télesa skfiné byly zarovnany s

montaznimi otvory levé a pravé boc¢ni desky, a utahnéte @%:ﬁ
horni desku télesa skfiné zevnitf Ctyfmi Sestihrannymi e
Srouby M6X12. i

Pouzité soucastky ®

@ M6 X 12 sroub ,))))))))) x 4




7. Nainstalujte kulaty otvor ovladaciho panelu vpravo
uprostfed horni ¢asti levé a pravé bocni desky, upevnéte jej

Ctyfmi Sestihrannymi Srouby M6X12, zaviete pfedni dviika, 5

upravte mezeru mezi prfednimi dvirky a horni deskou ° ﬂII|||
skfiné, poté otevrete pfedni dvifka a utdhnéte Srouby. ) o ||||||
Upravte instalaci tak, aby pfedni dvifka méla stejnou —_— = @

mezeru s horni deskou a $asi skfiné. Pokud nelze ovladaci
panel plynule umistit mezi levou a pravou bocni desku,
povolte Srouby A a B v pfedchozim kroku a po dokonc&eni

tohoto kroku &rouby A a B utahnéte. @

Pouzité soucastky

@6 x 12 sroub )))))))))) x 4

8. Vlozte ventilovou tyC hlavy hofaku dopfedu do horni n T .
|

Casti télesa skiiné a pfiSroubujte hlavu horfaku k horni ‘
desce télesa skiiné ¢tyfmi Srouby M5X8. ;

Pouzité soucastky - . |||||||||||

E12) M5 X 8 Sroub x4

kulatym otvorem ovladaciho panelu, poté zasunte knoflik
do prodluzovaci tyCe a zatlacCte jej dovnitf. Poté viozte
zavlacku do otvoru proti vypadnuti prodluzovaci tyCe
komunikujiciho s dfikem ventilu zevnitf a zavlaCku ohnéte.

9. Zasunte prodluzovaci ty¢ ventilu do dfiku ventilu n E
F

Pouzité soucastky

@ zavssny kol % X 1

-10 -



10. Nejprve nasypte lavové kameny .

11. Jak je znazornéno na obrazku

1. Nejprve vlozte vypoukly povrch silikonové horké desky ve
tvaru T do Sroubu s vnitfnim Sestihranem M6X16 a zatlacte

tésnéni na konec Sroubu.

2. Poté vlozte Srouby viozené do silikagelového tésnéni v kroku
1 postupné do otvorua ve &tyfech rozich skla ve stejném sméru.
3. Vlozte vypoukly povrch silikonového tésnéni do Sroubu ze
zadni strany smérem ke sklu a zatla¢te Sroub tak, aby byl v
tésném kontaktu se silikonovym tésnénim na zadni strané.

Pouzité soucastky

@ s x 16 sroun e))mnmmm x 16

@CDG matice @ X 32

12-1. Vlozte pfedem umistény Sroub v kroku 11 a dva
Srouby na jednom konci tvrzeného skla silikagelového
tésnéni do otvorl drzakd na obou koncich horni ¢asti
skFinky, zevnitf naSroubujte matice M6 a upravte polohu
tvrzeného skla na stfed.

12-2. Podle nasledujicich krokd postupné& namontujte
zbyvaijici kusy tvrzeného skla do krabice.

12-3. Upravte mezeru ve spodni ¢asti kazdého skla tak,
aby byla rovhomérna, pak Sroubujte Srouby, dokud
silikagelova tésnéni na obou stranach skla zcela
nedosednou na sklo, a pak pokracujte v utahovani matic
na pul otacky.

Pouzité soucastky

@M6 matice s uzavérem @ X8

-11 -

Horni ¢ast

tohoto dilu by
méla byt
odkryta a ne
zakopana.
I
||"||
— | 0
(BN

x4,




13-1. Zasunte dva montazni otvory ve spodni Casti
drzaku horniho krytu do Sroubd v hornim rohu krytu z
tvrzeného skla a poté Srouby utahnéte zpisobem

uvedenym v kroku 11.
13-2. Postupné namontujte zbyvajici 3 stfesSni drzaky.

Pouzité soucastky

@MB matice s uzavérem @ x 8

14. Umistéte horni kryt na Ctyfi drzaky horniho krytu a
upravte otvory pro Srouby na levé strané ¢tyr roh horniho
krytu tak, aby byly v souladu s montaznimi otvory drzaku
horniho krytu. Pfipevnéte horni kryt a drzak pomoci 4 ks
zavitovych Sroubu 4,8x9,5.

Pouzité soucastky

@ 22x95 srow @m x4
Qkh’iovy Sroubovak Eﬂ X1 /m.\
~
= mxx/

15. PFipojte hadici a regulator k lahvi. m
Propan a lahev se prodavaji samostatné. @

I p e .ﬂu%!"'"

-12 -



16. Pouze propan - spravneé pfipojeni hadice.
POZOR! Dbejte na to, aby se hadice

nedotykala povrchi s vysokou teplotou, jinak ECI:L;

se muze roztavit a vytéct a zpusobit pozar.

Po vlozeni lahve do ohfivacCe ji pevné zajistéte
blokovym femenem.

|
I P
||||| -
| EWL

17. Kontrola tésnosti.

VAROVANi' Zkous$ka tésnosti se musi provadét kazdoroéné a pii kazdém pfipojeni lahve nebo pfi
vyméné casti plynového systému.

POZOR! Ke kontrole tniku plynu nikdy nepouzivejte otevieny flam. Ujistéte se, ze pfi kontrole tniku plynu

nejsou v okoli zadné jiskry ani oteviené flamy. Jiskry nebo oteviené flamy mohou mit za nasledek fikci nebo
vybuch, poskozeni majetku, vazné zranéni osob nebo smrt.

KRR T BT o ST0b Sk P B HA Bae ALY SRTG AIGIOCHS I Ko G TRBRE L ke ERBIRISfavat, jsou
Weivjcediddpanal esurkany kikhpelif mizlingtthis derhyasd 4@580yR R KerHIKE 516 Figitie s Sieh a2k hesdi Pavodni ventil

Pljegram for areas to check. Turn all burner controls to the off position. Turn gas supply valve on.

Vsechny spoje a pripojky regulatoru, hadice, rozdélovace a ventily potiete Stétcem pul na pul roztokem tekutého mydila a vody.

Bublinky signalizuji tnik plynu. Uvolnény spoj bud’ utahnéte, nebo nechte dil vyménit za dil doporu¢eny oddélenim péce o
zakazniky a nechte ohrivac terasy zkontrolovat certifikovanym montérem plynovych zafrizeni.

Pokud se Unik nepodafri zastavit, okamzité uzavrete privod plynu, odpojte jej a nechte terasovy ohfriva¢ zkontrolovat
certifikovanym instalatérem nebo prodejcem plynu. Dokud nebude unik odstranén, ohfivac¢ terasy nepouzivejte.

Pfipojeni reguldtoru a lahve

-13-



PROBLEM

Horak se nerozsviti

KONTROLNI SEZNAM PROBLEMU

PRAVDEPODOBNA PRICINA

RESENI

Tlak je nizky

Otvirani je zablokované
Ovladani neni zapnuté

Spatny termoglanek

Ohnuta sestava pilotniho svétla

Neni na spravném misté

-14 -

Nadrz je témér prazdna. Doplrite nadrz na LPG.
Vyjméte a vycCistéte

Otocte ventil do polohy ON

Vyména termoclanku

Spravné umisténi pilota

Spravné umistéte a zkuste to znovu





